ASSEMBLY INSTRUCTION-24590018/01

Ax1 Bx1 Cx1 Dxl1
b,
No Part Image Part Name Q.ty
Exl Fx1 Gxl 1 P— Bolt M6x35 6
2 [ Bolt M6x25 4
\ 3 - Bolt M6x10 )
4 @ Lace canopy M6x8 )
5 © Washer M6x20x2 2
6 " M4 Allen key 1




e
, i
)) - Ao /
, = \\\\\\\\ \

4 )
e \,\\

- /\ \

W

R

T

T
|

i ,,,,
% / ]
)\







)\




